SOFA TABLE

ASSEMBLY INSTRUCTION

page 1 of 8




ASSEMBLY INSTRUCTION

ASSEMBLY INSTRUCTION

ASSEMBLY TIPS:

1.Remove hardware from box and sort by size.

2.Please check to see that all hardware and parts are present prior to start of assembly.

3.Please follow attached instructions in the same sequence as numbered to assure fast & easy assembly.

A Warning !'!

1. Don't attempt to repair or modify parts that are broken or defective .Please contact the store immediately.
2. This product is for home use only and not intended for commercial establishment.

m X ASSEMBLY TIME PER UNIT: | 30 MINUTES

PARTS IDENTIFICATION

(A) TOP L pC (H) LEFT LEG FRAME 1 PC
(B> BASE FRAME VPC (1) RIGHT LEG FRAME g 1 PC
(C) SHELF 1 PC N

(J)LEFT DRAWER FRONT 1 PC

(D) CROSSBAR L PC (K)RIGHT DRAWER FRONT % 1 PC

(L)DRAWER LEFT SIDE PANEL 1 PC
() LEFT SIDE PANEL % | pe (M) DRAWER RIGHT SIDE PANEL \ 1 PC

(N) DRAWER BACK PANEL / 1 PC
(F) RIGHT SIDE PANEL \ 1 PC Q

(0) DRAWER BOTTOM PANEL 1 PC
(G) DIVIDER PANEL % 1 PC (P) DRAWER BOTTOM PANEL 1 PC

page 2 of 8




ASSEMBLY INSTRUCTION

Z HARDWARE PACKAGE
NO DESCRIPTION FIGURE Q1Y
1 LARGE CAMBOLT L=29mm P > v l4pcs
>
2 LARGE CAMLOCK ®15mm g{ l4pcs
="
3 SMALL CAMBOLT L=20mm DN 8pcs
4 SMALL CAMLOCK ET12mm © 8pcs
\4'
5 SMALL CAMLOCK L=24mm 65 mw 4pcs
6 SMALL CAMLOCK ET12mm g 4pcs
7 SHORT DOWEL $8 X 25mm B= 10pcs
8 LARGE SCREW ®4x30mm 10pcs
9 WRENCH M5mm 1pc
10 WASHER $8X16X2mm @) 4pcs
11 INNER HEX SCREW M8x35mm 4pecs
12 INNER HEX SCREW M6x30mm 4pcs
13 NAIL O 22pcs
14 METAL SCREW 80x25x82mm — 1pc
15 EXTRA LARGE SCREW ®4x16mm 9pcs
16 HANDLE H96mm ——~ 2pcs
17 HANDLE SCREW M4X20mm Qs 4pcs
18 THE RESTRAINT STRAP 197 X5X 1mm e Ipc
19 PLASTIC ANCHOR 28X40mm 335352 Ipc
20 SMALL SCREW 24X25mm Opocon> Ipc
21 WALL SCREW 25X40mm > Ipc
22 BRACKET 12X 12X 1mm = opcs
23 LARGE STICKER ®22mm 2559 4pes
24 GLUE a8y > lpc

page 3 of 8




—
(ol
&a
=
P

STEPZ

STEP3




ASSEMBLY INSTRUCTION

(!"
R

0y

!

oo

.

"

PN

1. Screw Cam Bolt into
panel.

2. Insert Cam Bolt into
bolt hole of joining
panel.

3. Insert Cam Lock.
arrow facing bolt.

4. Gently turn Cam
Lock clockwise to

lock position.

STEP4

STEPS

page 5 of 8



ASSEMBLY INSTRUCTION

STEP6

STEP7

page 6 of 8



ASSEMBLY INSTRUCTION

page 7 of 8



ASSEMBLY INSTRUCTION

STEP10

page 8 of 8



ANTI-TIPPING STRAP INSTRUCTION

HARDWARE (INCLUDED) : TOOLS NEEDED ( NOT INCLUDED)

(| o DRYWALL ANCHOR #8X40 X 1PC
DRILL & DRILL BIT

7
METAL BRACKETS 12X12X1 X 2PCS

2 @ LIGHT HAMMER
Oumummmr-  DRYWALL SCREW #5X40 X 1PC

Femm——_ STRAP 197X5X1 X 1PC
Epamoon> FLATHEAD SCREW $4X25 X 1PC

Note: Hardware included only compatible with standard drywalls.

STEP 1

2

1.Use a light hammer to tap anchor into hole.

2. Anchor should fit snugly.1f hole is too small,
drill again to increase hole size .Do not force
anchor into wall.

2.Using a drill bit slightly thinner
than anchor ,drill hole into drywall.

2
Y

1. Insert drywall screw into metal 1. Insert strap thru bracket attached to wall.
bracket and into drywall anchor. then thru bracket on item , and into head of strap.
2. Insert flathead screw into second metal 2.pull lightly til strap stops.

bracket and into back of item. along top edge. | Assembly is complete.




	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)
	705709 沙发桌 拆装图 Model (1)

